jamatao

S

B &

Instruction Manual

A AABBNETLARITARTRVIY Y
INTERLOCK STITCH MACHINE WITH RIGHT HAND KNIFE TRIMMING
MECHANISM FOR ATTACHING PRE-CLOSED ELASTIC BAND

VG2735-31-8F-R

VG2700DERIRHIAE L HEN R 5EH %
EELTWED,

VG27000REGIAZ L HbETERATE
L
FAUROTFERICH I > Tk, FRBESER
BETHEFHIVNVELE, ABRELERELTH
SIEL K BEVNCESLY,

o, BERAHCE IR, BEWCHRBZAED
WOTHRENBETBIHRELTLEE W,

Adjustments different from VG2700
are mentioned in this book.

Read this book in combination with
INSTRUCTION and PARTS LIST of
VG2700.

Before using this sewing equipment,
please read the instruction manual and
understand the contents well.

After reading the instruction manual,
please keep it in a location where it is
easy to access for operators.

v

% YAWATO SEWING MACHINE MFG. £0,LT0






H X/CONTENTS

1. #\AHE

1.

1 T—=NHhy MR

1.

2 A—ZOWO 7

2, EERE

1pipip

3. ELWSEWA

Fol L

BufE 4+ h/ S — DR

k5|5 ORI

Al w| W N

%
\
)
B4
e

SHR#AT

L—ICRET

$tom S OFE

grEL—/ROFIRLE

HEHEs (8) OFM

geitso (A1) OHE

||| ||l N

O—Z OFEE

N R R
o|~N|o|ol sl w|N]| =] I

T OREED

—_] —
—| O

ARE DR

AZIE (FEIRiEE) OmE

TAXOEDHAL, RO

LAZDOERDA L, RO T

TARDIBES

TAADA O— 7

TARET 27y hOWOAL

U‘I(J'I(J'IU'IU‘IU‘I(J‘I.
~jo|o| & w|r]—] Y

EXRBT 7y bOBOAL

—_ | =] = —] ] -
o] o plw|w|m| N N

i
13

—l
ﬂ




H R/CONTENTS

1. Installation 18

1.1 Table cutting diagram 18

1.2 Roller 18
2. Sewing speed 19
3. Proper operation 20
& 31 Threading 20
& 32 Opening and closing of front cover 21
& 33 Adjustment of suction pipe 21
4. Adjustment of sewing machine 22

4.1 Needle thread tension 22

4.2 Looper thread take-up. 22

4.3 Height of needle 23

4.4 Front-and-rear position of needle and looper 23

45 Needle and needle guard{rear) 24

4.6 Needle and needle guard{front) 26

4.7 Adjustment of rollers 27

4.8 Adjustment of fabric presser 28
5. Adjustment of trimming mechanism 30
5.1 Trimming width{Cutting position of fabric) 30

5.2 Rermoving and installing the lower knife 30

53 Removing and installing the upper knife 31

54 Sharpening of lower knife 31

55 Upper knife stroke 32

5.6 How to remove the lower knife holder bracket 33

5.7 How to install the lower knife holder bracket 34

6. Specifications 35

kokkk JLLUSTRATED SPARE PARTS LIST sk sk %k sk

HEIEDY

FEBRBYRLEELLD, EABEREEETIEHNBDET, TORKE. FEOATRLUHBELSEOB/Y, F8RE—
BLAWEEFBEDETOT, HSLUHTRIEEW, T, FEOERICH-TRAEZEZVLTELETH. T—0RD

PERLNEEHFREINTHESKEETERWTI EABOET,
Attention

The description in this instruction manual is subject to change for improvements of the commodity without

notice.




1.\ A%
AEE

ERZT3RI. BTE—YOBREYH, E—50
EfEEEERRBLTIEE W,

1.1 7= 1hHhv  E
ERER

A

N

s
v,
D

hd _&j_ &
R1 1) l Y.

DO TEE VG2700 OMEFATZS2HEL T H& .

1.2 A—>0Bb A

#AO—> BiO—=
FAFDIIR 1 ZRTAOHMBCEID i E7. 5w FOIRT— 7LD Tl OEE 72 A7 i i i
YR ET,

1 VG2735-31-8F-R



2. {E

DI Y ORAEREE 5500rpm.  HAISEEE T 5000rpm 1,
BL 7— 7 ORI REISERE 5000rpm.  FEABEE 4500rpm ©F,

Loy y2AT2 L @3, BP0 200G 1 » A)id 4400rpm BECHER T2 L. S v BIpRE
BTRAIMER T L8 TEZT,

VG27356-31-8FR 2



3. ELWMEWS
@ﬁﬁ A= —

T58IK. DFE—FOEBREYD., E—YORGBELERILT{EEW,

3.1 #DBELA B

ROVBLTHBHEGE. BEAOREZEATIESY,
RE TORVWEAR, ZOMBLEES)%2ETEL
BLTLEE Y,
vedthk
ROWCEAZOFMETIHELL, Lok AKREZY)
DIEELTLOWDTHIBELEL T £ 3wn,

EHOHBBHT—FRICLS L S ARTELE
LT &,

TEYIREE, HAEMOLVEERAD L I ICREEL
Ew,

X4

T
By

Ry

RBUOHBHTERZ EThRE
FlEHIL TR E N,

AFIFMLIC
BREBEI LN

/L Sy

N2 Y

g VDL HRDOBE
Yo —r3H%
RBUEMHTC BETAZIEHL TS, BRMEAYT I (135 A REBRDD L S—@%E| { & RiE L 24 H
THHERLLTIES G, TR T,
FREBLERIE. LA-Q@RBLTHLRE
() “UT” . 7 UT-A" HENEOHEDONV—/SROBLE BO®EOMBILRELTEI 0,

« EHEIEEA DL, A—NRBADE DL —s3%
M O(K) @O~REBLTLEE W,

 JERPTF P vRLEHUOEVROL 2, BBD
EHEN—ABARL VEEN—G~HKEHELT
[ - A2R

3 VG2735-31-8F-R



3. ELWMEWNA
“

3.2 RIA*A/N—DFE

HIBA S 23— 2B 2 & 212, AA—EEROEE~EL T
PO TR,

X 6

3.3 IBAE DB O

REHIZNY FALTROTHEL 27,

g [ 3D BERALRBEOENIZL TLE Ry,
KB TEFETE, FuAHOEASHVERATINDZE
ENBHHETOTHEELTLHEE Y,

A ARWZELBE. LRPQR RO THAR OB % R
LTLEEn,

X 7

VGZ735-31-8FR 4



4. 29VDEE

J ==r
Ii =
EEZ1T 50, HFE—FOERELID, E—90
BiEELEERBLTLEE W,

4.1 &#REF

HREDRIE

FHpEOEEOMERKIZTENTWET,

LR YORLEHAEECO FEOBIZEDETLE SN,
EOHKED oM

PROEHFED T OR

EOHREQT O

SHREE T D E8HRBEEAR, BIF5 LeRB3ME 0 £4,

AR rOfE

#4Zy @OIIEOMBIIH AR AEORRL Thok &
T HRE ) REOORROPLIGEARZ B0 LEE T
4 T3,
ERON—TERELTOIHERLMUTRTVREFERA SIS
BEE, ERVOERD, #2208 LT, R0 —7
EFNESLTBEAE., $RZr@FTHFTLEI N,

4.2 JL—ICRERAT

HhLRHEOMR

HERERDE7—7@ LY, HLrKE (E) ORI L%
B (F) @R ME3mTIzH 5 0RERETT,
=R E Yo Y LIV E EiE, A LAEE)QRK
H LRE ) OOLERTERD, REE TOHECEAL,
s RSN E 2T EOFECER LT,

)
HIRDBNROBEIL, V5%E () @RPA LRE
(F) DEHEBFFTLESEY,
AFAFMODICEAZBRSROTIEEN,

X9

3 mm

B 10

VG2735-31-8F-R



P
i
\li
\
S
Ehg

B

4.3 HDEE DHRE

(1) $+Z&E 1L X DAY 3Rz y F T3,

(2) N—sSEN—REORETHAIN TV I L 2ERT
5,

(3) =23 DI BEH DL BETAY FFA — %A
T

(4) V=S DIFEPHROLEEE D 1.0~1.3mE%283 k
HiT, HERX LAV OEED. R LETER3,

(5) #HEEEX I A P OZ RO 5. HBHIROHTESL D
FMcHEL 22 LR RERT 5.

l

X1l

12 B13

4.4 gHEL—NDFIEMIE

(1) =R ORI EHODOHNI L 2ETHY PR = 0.1
Z2MHT, 0.2 mm o C
(2) EHOoOEFmE N — 0T 2M@220.1 ~0.2mic TT
XN —REDEFV@RED, V- EERAHRIC ®

FEIL. WEFRC@EMOMIT B,
N 2 S SR DB 0.1 ~ 0.2 m

>, =,
EE
Pl N—
IR EHOMTITREEIC, IL—IOFHERUBEIER
B IBERBDET, LRIOEHDHHITEET.
BEIL—NOFEUBZEIELTLEE W, 6.0 mm

K14

VG2735-31-8F-R 6



1N
it
AN
S
(54

4.5 $t& 8HS 5 () DA

HRT(ROBE

(1) @B ERL., L—rQof5kmsESF ORI 3 F T
v FiRAg —n#MET,

(2) L2 C@EBD 5,

(3) #5327 (BRIDIZASHDDFIRLBR 7 (BR)OBEHRE LD O
~03mTiclBLHicT 3,

(4) L2 Y% KGO T 5,

L

0~

.3 4

15

B 16

VGZ2735-31-8F-R



> DFREE

e
h
\n

R o () ORIRAE
FPQQ%FEDHT, TRofFrme 5 &9 iy
%,

(1) Q@B EP S E~EIL L &, V—3DLmPHED
ol EA) & BRI B THRIZRLTH EL-—1®
DT EMBO~0.00mizT 5,

)t ERLT. EHG@O#NRD HAlE #H% y (DO
BODP—FT B & Beh LR (H)DD T EHH 0.2~
0.5miz7% %, _ 0~ 0.05mm

BN RBEHEOTLICE ) L F, EHO%EE T ()
@I AT 72 E8 2V — QDT ERH50.1 mi iz
%

TR R O2% Lo DD 5, K17

=

B

@)\ -1 /03/@
} co
0.2 ~ 0.5 mm

18
19 ' X 20

VG2735-31-8FR 8



N
IH
v;
)
%Iﬁ
i

4.6 &= (1) DR

(I —r DO FHOFLIELE S,
2P BEO S, BHETENE LS RTHEZRAER L
PiTic Bk H5i2% 3,
FUREHHD B,

N —rRDFRIEBEH DRI B3F TV FhA — Lk
A EAET,

(BUER @2 ®D., #O®ELS5 2.5~ 3.0m EofE
#FEZr (AMODBRENL B3 X CRE2HE T3,

DIk AP EFHD T B,

BIUER QR UDEHED ., ABOCES L2y ENDE D
TEMH0.3~04mm o7 2 X 5 #lfid 5.

(BIUEFR PR UVDEEDHFIT 2,

X 23

21

e L]}

X 22

M 24

VG2735-31-8FR



4.7 O—7 DRER

Ol —7Q., #u—-7QREHEEATEY A b TELBI LBy P LTLHEX 0,
Offe—Z7 it s LTHEcE T, FEEIMKRL VS LET,
Bo—Z ARl cEE Y, IR LTR2BRBICSECSEY, EEE o2 HEL IS,
To—-3@®iEFCHGHCEE I,
O L DEANBER T LAOLERDBEH L DD LERIZL 2L fiu—5Dna Ll 4 FO., Tu—344 Fd%
TLDERCEDEET, .
OTLHA FRRILDEMIBEbE., Yo BB TEIXIBESU TSI, HWEiLE
PORUVDERDTTVET,

& 26 X27

VG2735-31-8F-R 10



N
i
V.'
v
S
&!lﬁ
14

4.8 il TOHREN

FRIOES
LRYVDPED EM-o g, HHQOBEEIHEY O -
mEETC. BV EEHEBOEMTEILIK, R
QEBOCHMIE T 57 v FODEE2A/EL T %
2,
2RVBRL ENo L B, HroTEEHOITA
By L, HxfGRobEE A4 FEDLOT 2/
Z0.56mmiz LT3,
WENZAT A FEEA P vy "GOIERACEZ2BDTTVE
kR
UM OITLAEMY AL, AMOORE & iR
EHEC 1.0mDF EREFTIITLEI N,
PERIH A FBODOILA DB T, mc@m®%
BILTHTWwET,
4. L RERCLT, Hxe b s, RO
FY EAEO2.0m EEAS T ERERLTLF
&y,

HHIOFE - EAME
1. Az OoLR2HFEONEOIEHE T #F X\, FRAPVOZESTHEL 7.
2AMIOOAEAMBERIRY O LzH-> T, TEZLFWEARTEESRTLEZ v, ER2®. D28

TR L@ % A8 LR L £,

HHIDER

FHIODENERLTHLEER. 27-QDEFP02BHT. AF—2XARICELTL FXw,
FEAZECTB LR, A7—QEYHRKEILTLLZ v,
NRBOEHZBEUELVEEIZ, TERFIFFLLTLHEI Y,

©

# 2mm B

= 29

l 1 VGZ2735-31-8F-R



S. AREBORE

AEE
ERZTS5RIE. BTE-FOEREYD. 50
OERFLERBLTEZW,

5.1 XRIg(FHUIM{IIE) DRET

1LYFEREFRD AT,

2P ARABOILRAYDRED 5,

3.9 —(H)DILRAC@RED S,

A TAABEFET A AMEICT 3,

5 TAAGDERTORMDMAIT B,

6.5 7 ~(EYDIEFPOEED, [LAP@PEL THYL
NROENEMZ S,

7.7 —(HYDIEFP@%FD M5,

8. 47 —(E)DIL2Y@EHMOMIT S,

9 L2 PDEBZERWEE IO S,

x =
T

[EHWE.&%%@E%!@%E%bT(ﬁéMo

5.2 TAXROEWOHAL. WbO{HF

ROHNLA
Y7 EHERD AT,
2.7 -(FDIERTO%RED D,
. EAAEBE®EEORMAICE SED, EXAELTARLE
T ERRRITS,
4. 37 —(H)DIE2YPOEBEIEDT S,
5. FAZDILA VDR BHOTIFAA®R T HEkcHE L,

DA

LA A@OAGEHBE L@ E M LT, LFYD%
AT 5,

2.5 —(H)DEFPODRIEDEFED S,
(REDITLEARETARALEDAED)

. ELARETARADREICKEREAN, NV FHf—L%
EILTAADUINKRZHE»D B,

4, LA RQ@O5E S SmOMER T A A@D EHEIcED
T, A7—HOLERTREMOMAITE,

5. 99 —F., AADOUNKE2EID S,

¥ 30

31

B 32

VG2735-31-8FR 12




5.3 EXZOBMOHAL. WOt

BROALA
LLEXZREDRZFZOEEHT. EXRHE@%EHHA
\j‘c
2. kX ZADERC@RBOT. EAXARDZEH AT,

;i iniowsl

1. EX R@D%E IEF QT EA REOICEY 1173,

2. X ZDOWEE LA 2EMEomEmEE—ic LT, ik
FPORKREDT S,

3. LA Z@DBB LTkt E, LXZEOEEH»LT
EXAREHRETAR@OD EHE LD 0.5mEOfIEIZ L
T, kRPORMDAT B,

AH7—EDILACDEBDE L, READNTLAR@
EF XA AL AEVET,

5. EXALTAADRHICKREZ AR, NV FERA4—A2[EH
LT AADNREHEDH 2, _

6.4 7 —(B)DIER DO 5.

7. 59—, AADUINEKLZENIDS,

54 TARADEZER

EARAREESGESMCTH L 1ESWEIHEETHERD
DERA, ZOBICAADUNRENES okt &iX. T
AZAERWEELTT I,

WEET LRI, MESZICLTERBIZEBRLTES,,
FOLER. BTAZHELTITAARZERPLEMGITHT
{FEE N,
FAARETFET EEFIZ, BBOIS 74 VY TREITEEA
o, BRPHOLAAZRABLCWAEZE, KFELEZ
ARG 2 S EREL TR E

5 XAAKRBDRE

X 33

32° 30

Do

X 35

13

VG2735-31-8F-R



5 XAXBEORE

5.5 EXADX MO—T DAL

HEHFO LXZADA o —235.0micTEmHLTHbh 25,
EARDOA Y~ IZEHT B L EE, TROEFETT>T
N,

1.7 2%y bEEA—D%E D41,

2.A vy R@0IE2 YRR ED 5,

B.A Ly @EXAFEANEIPTE, Alu—IpRElh
B YHAE~EDTENELARDET,
(EXALTAADPASOEBFRHLTLE I Y, )

4. I3 P@FFEHMHIT B,

B 36

B 37

VvG2735-31-8F-R 14




5 XAZAKRBORE

5.6 TXRBTZT7 Yy hOBMOAL

1. &HEE=EL D H7,

2 TFARBT 3y FODOEZPOE Y 2ELD 47,

3NV FHRA—L2FChL, HEEZETERIZT S,

4, FPARBT 79 FQD /vy 2Ev@% Ry Fhbikl,

5. TXRG777y OO EMZFACALETZ LI s Likdis, EXAXEBEHMDL D L2 2Y v 2 E@6E5E

had,
c
X B
TARETZ7y POERRy FicBBEL e, EEAFRcE»T L,
(ABELANTA FOL AN wESICT3h. Ak 2k, AEMTEE s> vHlic L ARG % 45
HA4 FOIZEZLRAL, )

6. EX AWM 2EY ETHO®LVWMIAT. ZobE, EARESREOICEATY ZHEOL —#Ee B 4
R

7.2y FAN—QRFAy D% EF22OTRy FicBh 1 5.

8.7 70y 7@FHIEEWIZHD [T 5,

VG2735-31-8F-R



5 XZAREDHE

5.7 TXR&7 57y OB fiiT

1. RZ2ED 247,

2. @87 ey Q% IREOH SHLD H-T.

3.y FAR=-QRU 1y D2 b AT,

4. EXAREHOERY L T#H®ICE D 417 3,
EARBEROIHEATOIME®ERIAOTISHSZ 7 =4 DO FiclaRris,

x B

EXZAFHHEOVRG FRICRIM L2 E E, ME@MFI-EoNA VL H KL T E Y,

5. bX ARENEERGIRY KL Bl LT L.

6. EX 2N ¥ 2 (@)% kX ABREMEISEET 5.
IoLE, ARODZABRSA FOOXBI YA LHLTBL I, Ik, ABROIEELTA POk,
rHCEETEIE,

1. 727y bRy R Q2TAZAAT 77y FOGOECEE, TARGT 57y MB2IE25@THWb T2,
757y bRvFvBHRAVE XS ICEET S,

B.FTAADKEZFEL., EXAOPAGORERL. EARASNROEHNZHEH T,

VG2735-31-8FR . 16



0. ik

1 & VG2735-31-8F-R

% A AR E, BRI HRERG S S

N B 3k [445 (B) X220 () x405 (&) wn

& 7 A& |[370mm

= & |45kg (m—ZERIRAEZT)

% B ™ X [ISO 406, 407, 602, 605

A w =y b A )Y AFOERRIEE D LAY EREE T LR 5R 35m)

#E bl & |®E#s 5500rpm (7' —7 f+125000rpm)
1.4~3.6mm _

B H B T | #wBEHE 1WHE7~188

30mf8~2 1§t

i A $+ [UYX128GAS #9~#14(1E%#10)

#goXbru—2 [33m

L A ) B (EHIE5.6m0E4E) EAID &L ¢ 7.5m

EY A AE |DERRAGRY (4 70T X M)
1:0.9~1:1.4 (2%

ZBE Y E [1:09~]1:1.8 (RAEEFHEAKIZVERIZ25mMTo I &)
1:0.6~1:1.1 (V7 OMEERIC L D ATRE)

£ OB % U |[TUYASKELDTE (Y4707 v A )

WO B | WErsra—2 LT AHEICK Y EBEET L T

M | hF B [Ferad FRY7ICKZEEHEH

] - W o[ SEFAA 28

Hr TH £ |800cc

& v A & [T-7LEEER

17

VG2735-31-8FR



] . Installation
( /AWARNING

ALWAYS turn OFF the motor switch and check that motor stops before adjustment. }

1.1 Table cutting diagram

Table top type

A &

o
// )] ?; ik

A2 '
Fig. 1 » Y

Refer to the instruction manual for VG2T00 model for each dimension.

1.2 Roller

Tension rolier: Elastic tape front roller:
Fix the tension roller holder @ on the posi- Fix the brackets & on the back of a machine
tion A in Fig. 1. table properly.

Fig. 2 - Fig. 3
VG2735-31-8BF-R 18




2. Sewing speed

The highest sewing speed of this sewing machine is 5500rpm, and the sewing of using regularly speed is
5000rpm.

However, the highest sewing speed of with puller model is 5000 rpm, and the sewing of using regularly
speed is 4500 rpm.

When a new sewing machine is used, the first 200 hours (about one month) can excellently use the sewing
machine for a long term by using it by about 4400 Trpm.

VG2735-31-8F-R
19



3. Proper operation

A WARNING

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

3.1 Threading @

When had been threaded, knot the preset thread and new
one together to rethread.

When not threaded, see this threading chart(Fig.5) to

thread correctly,

YrNeedle thread
Pull thread until it reaches the front of the
needles, And, cut off knots just before needle eve to
rethread.

Thread needle thread for left needle as it is in .the

inmost recess as illustrated(fig.5).

Tighten needle thread, when light material is sewing. Fig. 4

The following thread as shown in a
right Fig. 4.

¥¢ Spreader thread
Pull thread until the knot is cut.

Fig. 5
7 looper thread
Pull thread until the knot is out.
Then, cut off the knot.
(Notice) Threading for sewing with “UT” or” UT-A” .
* For standard type, looper thread® through
looper thread eyelet (left)@.
% For less stretchable threads, looper thread
@& without threading looper evelet (left)@.

¢ for using
stretchable threads
Note: For easy threading, pull the lever@ in the
thread take-up evelet holderd).
After threading, restore the holder ) to
the operating position with the lever®.

VG2735-31-8F-R 20



3. Proper operation

3.2 Opening and closing of front cover @

Before opening the front cover, swing the cover fixing
plate@ to the right.

Fig. 6

3.3 Adjustment of suction pipe SN

The power of suction can be adjusted by hand valve®.

Set the power of suction at the minimum pressure to be
able to suck the waste only.

Pay attention for the light weight fabrics, the ma—
terial of main parts may be pulled in if setting at
too high pressure.

When the trimming width is changed, adjust the posi-
tion of suction pipe by loosening screws(@).

Fig. 7

21 VG2735-31-8F R




4. Adjustments of sewing machine
A WARNING

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

4.1 Needle thread tension

Needle thread eyelet position

The standard positions of each needle thread eyelet are
shown in the figure,

Care should be taken so that the center of the screws
is aligned eyelet bracket@.

- right needle thread evelet(d: top line

- middle needle thread evelet®: middle line

- left needle thread eyelet®: bottom line

To tighten needie thread, raise the needle thread
evelet.

To loosen, lower the eyelet.

Needle thread guide position
The standard position is that the distance is 4. 0mm

from the center of the eye in the needle thread take-up
® to the top of the needle thread guide® when the
take—up® is at its bottom.

To make needle thread loop bigger or when stretchable
thread is used, loosen the screw( and raise the needle
thread guide®.

To make the locp smaller, loosen the screw(@ and lower
the guide ®.

4.2 Looper thread take-up

Thread take-up eyelet position

The standard position is that the eye centers of the
thread take-up eyelets(left)®@ and (right)d@ are 3mm
lower than the lines® on the thread take-up evelet
holder.

To loosen, loosen the screws of the eyelets and lower

the eyelets®, @,
To tighten, loosen the screws of the eyelets and raise

the eyelets @, @.
NOTE

For using stretchable threads, move the eyelets
@ and @ to their bottom.
Do not thread to the tension disc@.

Fig. 9

o

3 mm

Fig. 10

VG2735-31-8F-R 22




4. Adjustments of sewing machine

m
4.3 Height of needle

(1) Install the needle to the left hole in the needle
¢lamp.

(2) Check the lcoper is inserted into the looper holder
fully.

(3) Turn the handwheel until the looper tip meets the
center of the left needle

(4) Loosen the screw of the needle bar bracket and
move the needle bar up and down. Adjust the looper
tip to pass 1.0 — 1.3 mm above the top of the needle
evye. :

(5) Tighten the screw(l securely. Check that the needles
drop in the centers of the needle holes of the stitch
plate respectively. Fig.l1

i

Fig.12 Fig.13

(1) Turn the handwheel until the looper tip@ meets
the center of the left needle(®). (K/ngle
(2) Loosen the screw® and move the looper holder back 0.1—
and forth. Make the clearance between the back of 0. 2 mm ° 9

the left needle® and the looper tip to 0.1 - 0.2
mm. Then, tighten the screw@ securely.

locus of looper tip

NOTE

When tightening the screw @, front—and-rear

position of the looper may be shifted. Recheck

the position after tightening it.

6.0 mm

Fig.14

23 VG2735-31-8F-R



4. Adjustments of sewing machine

4.5 Needle and needle guard (rear)

Height of needle guard(rear):
(1) Rotate the handwheel until the needle is raised and

the looper D tip comes in the center of the left
needle.

(2) Loosen the screw(®.

(3) Adjust the needle guard(rear)® so that the left
needle @ tip is 0 - 0.3 mm below the ridge line®).

(4) Tighten the screw® temporarily,

LAV AN
\WZE

Fig.16

VG2735-31-8F-R 24




4, Adjustments of sewing machine

Front-and-rear position and angle between needle guard
(rear) and needle:

Loosen the screws@ and @ to adjust them with keeping
three conditions as below.

(1

(2

(3)

When the looper® moves from the right to the left,
and the looper @ tip meets the right needle, the
needle guard(rear)@ pushes the right needle to
make the clearance between them to 0 - 0,05 mm.
When raising the needles, and the upper needle eye
of the left needle® is aligned with the ridge line
® on the needle guard(rear)@), make the clearance
between them to 0.2 — 0.5 mm,

When the looper @ tip comes in the center of the
left needle®, and the left needle® is pushed on
the needle guard(rear)®, make the clearance be-
tween the looper® and the left needle® to about
0.1 mm,

After adjusting, tighten the screws(D and @ securely.

0-0.05 mm

Fig. 17

T

0.2 - 0.5 mm
Fig. 18
0.1 mm I

Fig. 20

25

VG2735-31-8F-R



4. Adjustments of sewing machine

4.6 Needle and needle guard (front)

(1} When the looper tip comes in the center of the right
needle, loosen the screw@). Place the needle guard
(front) @ paralell to the line aligned the needles
seeing from the top. Tighten the screw(®).

(2) Rotate the handwheel clockwise until the looper tip
comes in the center of the left needle.

(3) Loosen the screw® to adjust the needle guard(front)
@ so that each needle tip is 2.5 — 3.0 mm below the
corner on the needle guard{front)(D.

(4) Tighten the screw®.

(5) Loosen the screws @ and@. Make the clearance be-
tween the needle guard(front){D and the right needle
or the left needle to 0.3 - 0.4 mm respectively.

(6) Tighten the screws@ and @ securely.

Fig. 23

@ needle guard(front)
= /®

Fig. 21

<4Emum i

Fig. 22

0.3 — 0.4 mm

Fig. 24

VG2735-31-8F-R 26




4, Adjustments of sewing machine

h
4.7 Adjustment of rollers |

(OCAdjust the position of the front roller( and the rear roller@ according to the size of fabric to be
Sewn,

OFront roller Dean be adjusted up and down back and forth. Standards position is higher than the
stitch plate.
Rear roller® can be adjusted back and forth. Moreover, up and down is revocable in two stages.
The standard uses above position. Lower roller® can be adjusted right and left.

OThe right and left position of elastic tape is matched to a right edge of elastic tape by elastic tape
guide@ of front roller( and lower roller guide® so that the left end of elastic tape may come from
a left needle to the left side a little.

OApply the elastic tape guide® to the right side of elastic tape and bring the guide® close to the
presser foot as possible without contact.
For the adjustment, loosen the screw(® and (D,

L g

==

o O Q

Fig. 25 S — 7/

; ® £\
i ]
L el
{
o/
1
Fig. 26 - Fig. 27

27 VG2735-31-8F-R



4. Adjustments of sewing machine

“
4.8 Adjustment of fabric presser

Height of fabric presser

1.Loosen the screw @ and adjust the height of fabric
presser shaft bracket @ to make the back of fabric
presser to be parallel with the top surface of feeding
dog and contact to it slightly when the feed dog is at
its top dead point.

2. At the highest point of feed dog movement, load the

elastic tape to be sewn under the presser foot and

make the clearance of 0.5mm between the top surface of

right side of presser foot and the fabric presser

guide bar @.

For the adjustment, loosen the screw® on the guide

bar stopper® . (Fig. 30) Fig.28
3.Unload the elastic tape to be sewn and make the clear-

ance of 1.0mm between the back of fabric presser D)
and the top surface of stitch plate.
For the adjustment, loosen the screw(? on the fabric
presser guide bar @ and rotate the fabric presser
shaft ®.

4, When the presser foot is lifted up with the needle bar

being at the highest peoint, make sure that the fabric
presser O is lifted up 2.0mm or more from the top

About 2mm or more

surface of feed dog, %

_—y

I mm

Fig.29

VG2735-31-8FR 28



4, Adjustments of sewing machine
“

Position of fabric presser in front and rear, right and left

L. Apply the tip of fabric presser( to the front surface@ of stitch plate. For adjusting, loosen the
screw Q.

2. The fabric presser() should be above the differential feed dog in right and left and make it close to

the upper knife as possible. Loosen screw @D, move the fabric presser shaft® right and left, and
adjust it.

Pressure of fabric presser

To increase the pressure, loosen the screw@ on the collar @ and turn the coller to the arrow X
direction.

To decrease the pressure, turn it to the arrow Y direction.
Adjust the pressure of spring@@ at lowest so long as it does not make much noise.

Fig. 30 é

29 VG2735-31-BF-R



5. Adjustment of trimming mechanism

A WARNING

ALWAYS turn OFF the motor switch and check that motor stops before adjustment.

5.1 Trimming width (Cutting position of fabric)

. Remove the edge guide.
.Loosen the screwd on the lower knife holder.
.Loosen the screw® on the collar(right).

B W DN

.Set the lower knife holder as desired position ac—
cording to trimming width.

5. Tighten the screw(D on the lower knife holder,

6. Loosen the screw® on the collar(left) and apply
proper pressure of spring by rotating the screw(®).

7.Tighten the screw® on the collar(right).

8. Tighten the screw® on the collar(left).

9. Tighten the screw®@ as not be loosened.

NOTE

Supply some oil into oil hole®periodically.

5.2 Removing and installing the lower knife

How to remove the lower knife
1.Remove the edge guide.

2.Loosen the screw @ on the collar(right}.

3.Make the clearance between upper and lower knife by
pulling the upper knife holder® to the right

4.Tighten the screw &) on the collar(right) tempo

- rarily.

5.Loosen the screw(® on the lower knife and remove
the lower knife® downward.

How to install the lower knife

1.Align the tip of blade of the lower knife® with
the top surface of stitch plate and tighten the
screw (@,

2. Loosen the screw® (which was tightened temporarily)
on the collar(right). _

3. Check the sharpness of knives by loading a thread
between upper and lower knife and turning the pul-
lev manually.

4, Apply the portion 8 Ommu from the tip of upper knife
@ to the top surface of lower knifel® and tighten
the screw® on the collar{right).

5. Check again the sharpness of the knife.

Fig.31

Fig. 32

Fig. 33

VG2735-31-8FR 3 0




5. Adjustment of trimming mechanism

“
5.3 Removing and installing the upper knife

How to remove the upper knife

1. Loosen the screw@ on upper knife holder and remove
the upper knife holder Q).

2.Loosen the screw® on upper knife and remove the
upper knife@.

How to install the upper knife

1.Fix the upper knife®@ to the upper knife holder (D
with the screw@.

2.Make the right side surface of upper knife @ and the
right side surface of upper knife shaft® to be on

the same plane, then tighten the screw® temporarily.

3. When the upper knife @ is at the lowest point, move
the upper knife holder @ and make the tip of upper Fig. 34
knife to positioned at the point 0.5mm above the top
surface of lower knife® the tighten the screw(®.

4.Loosening the screw® on the collar(right) makes the
upper @ and lower knives® to engage each other by

the pressure of spring.

o

. Check the sharpness of knives by setiing a thread
between upper@ and lower knives® and turning pul-
ley manually.

(=21

.Tighten the screw(® on collar{right}.

-3

. Check again the sharpness of knives,

5.4 Sharpening of lower knife

The upper knife is made of super hard alloy, so it isn’
t necessary to re—sharpen the knife for about one year.

If the sharpness of knives get blunt during this period,
re—-sharpen the lower knife. 32° 30
To re-sharpen, see the left fig.

Do

And also prepare the cold water and re—sharpen the lower
knife with keeping it cool.

For re—sharpening the upper knife normal grinder is not
useful, so it is recommended to keep the upper knife as
a spare part, and contact us directly or the dealer for

re—sharpening it. Fig. 36

31 VG2735-31-8F-R



5. Adjustment of trimming mechanism

55 _Upper knife stroke

At shipping, the stroke of upper knife is adjusted at
5. 0mm. To change the stroke of upper knife, follow the
sequence as below;

—

.Remove the bracket side cover(D).

[N]

.Loosen the screw® on the stopper®.

[ ]

.Move the stopper @ to the arrow X direction, the
stroke gets bigger and to the arrow Y direction makes
it smaller. (Adjust again the engagement of upper knife

and lower knife.)
4. Tighten the screw(®.

Fig. 37

Fig. 38

v2735-31-8F-R 32



5. Adjustment of trimming mechanism

“

5.6 How to remove the lower knife holder bracket

1, Remove the stitch plate.

2. Remove three screws® on lower knife holder bracket (D).

3.Rotate the hand wheel manually and lower the needle bar to the lowest point.
4,Pull out the knock pin®@ on lower knife holder bracketd from the frame.

5.Pull out the upper knife link(short)® from the upper knife driving lever @ with tilting the top of
lower knife holder bracket@ to the front slightly.

NOTE

Move the lower knife holder bracket() to the left side near the frame.

It prevents the adjusting lever block® from pulling out the adjusting lever block guide(®. If it is
pulled out, insert the adjusting lever block® into the adjusting lever block guide® with facing the
curved surface of adjusting lever bleck® to the machine.

6. Remove the upper knife driving lever @ from feed 1ift shaft ®. At the same time, the oil wick @
connected to the upper knife driving lever) should be removed.

7. Install the frame cover (@ and the gasket@D to the frame by screws@®.

8. Install the supplementary block@ to the stitch plate holder(d.

33 ViG2735-31-8F-R



5. Adjustment of trimming mechanism
m

5.7 How to install the lower knife holder bracket

. Remove the stitch plate.

. Remove the supplementary bleck(@} from the stitch plate holder®).

. Remove the frame.cover() and gasket@®.

. Install the upper knife driving lever(® into the feed lift shaft®.

Insert the oil wick® connected to the upper knife driving lever® under the felt(D.

NOTE

Pay attention to the oil wick® not be stretched when the upper knife driving lever® is at the
position toward you fully.

> W B

5.Place the upper knife driving lever® at the position toward you fully.

6. Connect the upper knife link(short)® to the upper knife driving lever®. On this connecting, stick
out the lever block@® of the adjusting lever block guide@ slightly and pay attention to the block@®
not come off from the guide(D. :

7.Place the bracket gasket{® on the groove of lower knife holder bracket@® and install the lower knife
holder bracket @ with screws@.

8. Adjust the position of the lower knife, check the engagement with the upper knife and adjust the
pressure of upper knife spring.

Fig. 40

VG2735-31-8F-R : 34



6. Specifications
“

Model VG2735-31-8F-R

Description Interlock st?tch machine with right hand knife trimming mechanism for attaching pre-
closed elastic band

Dimensions 445 mm (L) X220 me (W) X405 mm (1)

Circumference

of Cylinder 370 m

Weight 45 kg

Stitch Type 1S0 406, 407, 602, 605

Application Attaching pre—closed elastic band on knitted fabric (avilable width of elastic tape

to be sewn @ max. 35mm)

Sewing Speed

Up to 5500 rpm (with puller : 5000rpm)

Stitch Length

1.4 - 3.6 mm
Number of stitchess 7 - 18 stitches per inch(25.4 nm)

8 — 21 stitches per 30 mm

Needle System

UY X 128GAS #9 - #14 (standard: #10)

Needle Distance

dneedle: 4.8 mm, 5.6 mm, 6.4 mm
(2-neelde: 3.2 mm, 4.0 mm)

Needle Stroke

33mm

Presser Foot Lift

with spreader: 5.5 mm without spreader: 7.5 mm (For 5.6 mm of needle distance )

Feed Regulation

By adjusting screw (available for micro adjustment)

Differential Ratio

Standard: 1 :09-1: 1.4
1:09-1:18 (stitch length is 2.5 mm or less in max. normal differential)
1:0.6-1:11 (adjustable by changing position of feed bar connection)

Differential Feed
Regulation

Micro adjustment by adjuster
Adjustable by moving external lever even during operation

Lubrication

Lubrication automatically by trocheid-shaped pump

Lubricating 0il

YAMATO SF OIL No. 28

Capacity of
0il Reservoir

800 cc

Installation

Table top type

35 ] VG2735-31-8F-R






ILLUSTRATED
SPARE PARTS LIST

VG2735-31-8F-R
VG2735PR-31-8F-R



1
VG2735(PR)-31-8F-R(1)

VG2735-31-8F-R



VG2735(PR)-31-8F-R EXCLUSIVE PARTS(1)
e ———————— .,

H7EFNERBR() |

RefNo Parts No. Description m B Amt. Req
1 3500466 Needle Thread Guide HHRZT 1
2 3500450 SP Device, Complete Set SPE:E (#8) 1
3 3100384 SP Cantainer SPH>Y 1
4 3100386 Felt SP7zlLk 1
5 3500281 Needle Thread Eyelet Bracket fHRES 1
6 350009 Tapping Screw(3 X 6mm) Fybwxy 2
7 009992 Screw(M4-0.7 x 10) xRy 2
8 3500451 Needle Thread Eyelet #5%iE 3
9 110054 Screw(M3-0.5 X 35) x 3

10 3500456 Lower Shaft(Left) TH(E) 1
11 3500448 Qil Sleeve AR —F 1
12 3500441 Upper Shaft{Left) () 1
13 3500444 Connecting Rod, C. Set RO RER) ]
14 3500446 Connecting Rod gy now kR 1
15 120001 Screw(M4-0.7 X 14) xR 2
16 3500445 Needle Thread Take-up Eccentric AR IFE 1
17 160003 Screw({M5-0.8 x 5) =474 5
18 3500066 Driving Lever SFdR U e 1
19 120013 Screw(M&-1 x 15) 2854 1
20 3500442 Collar ho— 1
21 310132 Oil Wick{® 4.2 x 16mm) SHE 1
22 3500465 Needle Thread Take-up SR U shiE 1
23 3120072 Looper Thread Take-up —INARAFHL 1
24 3500458 Looper Rocker Connecting Rod, C. Set JL—/SEi{&E 0 v K {#f) 1
25 3500459 Looper Rocker Regulating Eccentric  JL—/SRETEI X 1
26 0065389 Roller Bearing ——RILRFPY S 1
27 3100149 Looper Rocker Connecting Rod L—1EiEOy R 1
28 3100151 Looper Rocker Adjusting Pin IL—IXRTEFE L 1
29 340001 Spring Pin($ 1.5 X 4mm) ATV 1
30 3500461 Looper Connecting Rod, C. Set =0y F{E) 1
31 3500460 Looper Connecting Rod =0y B 1
32 110043 Screw{M4-0.7 x 14) kxR 2
33 120049 Screw{M4-0.7 x 16) i 2
34 3100142 Looper Driving Lever Jl—/CEd R 1
35 160024 Screw(M6-1 x 8) =y 2
36 000637 Seal Plug Ed 1
37 110135 Screw{M5-08 x 7) L= 1
38 160041 Screw{M5-08 x 8) =y 1
39 3500467 Needle Thread Eyelet HRE 1

VG2735-31-8F-R



2

VG2735(PR)-31-8F-R(2)

\

21

VG27356-31-8F-R



VG2735(PR)-31-8F-R EXCLUSIVE PARTS(2)

HTETILEABR2)

2

L

Ref.No Parts No. Description m Amt. Req
1 3501011 Fabric Guide BHIR 1
2 110106 Screw(M4-0.7 x 8) IRy 1
3 000538 Washer Ty 1
4 3501003 Lower Knife Holder Bracket TARG7 20w b 1
5 009890 Screw(M5-0.8 x 35) Exy 1
6 120030 Screw(MBE-0.8 x 12) Exy 2
7
8 340043 Knock Pin(¢ 4 x 12mm) PR N Y 1
9 340004 Knock Pin(¢ 3 X 8mm) Sy 2

10 110010 Screw(M4-0.7 X 16} 257 1
11 000629 Seal Plug E 1
12 340003 Pin(¢ 5 X 20mm) e 1
13 3501022 Link Guide Uy oHi1R 1
14 160003 Screw(M5-0.8 x 5) =3 4
15 31010568 Pushbutton FyaRyy 1
16 3101059 Pushbutton Spring PR At 1
17 0095642 Retaining Ring AbwFUvy 1
18 3501010 Stopper Ak wig 1
19 110049 Screw{M4-0.7 x 10) IExY 1
20 3501012 Side Cover /N — 1
21 110014 Screw(M4-0.7 x 18) R 2
22 3501014 Spring = 1
23 3501013 Spring Hanger INREMr 1
24 160001 Screw{M4-0.7 x 4) Exs 1
25 0020551 O-ring(P5) oUwy 2
26 3501015 Drop Lever Shaft FOw FL/N— 1
27 3501024 Lever Shaft Bushing LIR—ET v 2
28 3501018 Adjusting Lever Block Guide AWHT R 1
29

30 3501029 Bracket Gasket TARET ST v hlwFy 1
31 3501033 Adjusting Lever Block Ak 1
32 0032799 Connection Pin Arsavdy 1
33 000278 Qil Wick(Felt) s 1
34 3501020 Upper Knife Link{Long) EXAZV VIR 1
35 160002 Screw(M4-07 x 5) LR 1
36 3501021 Upper Knife Link{Short) EAZVUYT68) 1
37 310103 Qil Wick(No.4-50mm) S T
38 3107108 Qil Wick(No.4-160mm) et P 1
39 000309 Qil Wick{Felt) S 1
40 3501034 Upper Knife Driving Lever A ZERENRR 1

Ref. No. 41 to 60

See the following page.

VG2735-31-8F-R



2

VG2735(PR)-31-8F-R(2)

21

VG2735-31-8F-R



VG2735(PR)-31-8F-R EXCLUSIVE PARTS({2)

HTEFLERGRE2) 2

RefNo Parts No. Description m & Amt. Req
41 120015 Screw(M5-0.8 x 10) IExs) 1
42 3501025 Feed Lift Shaft * LT 1
43 3501032 Upper Knife EAZR 1
44 130002 Screw(M3-0.5 % 6) IR 1
45
46 3501203 Upper Knife Holder EAZE 1
47 120001 Screw(M4-0.7 X 14) =t 57 2
48 000638 Seal Plug Ei 1
49 3501028 Upper Knife Shaft A RE 1
50 3501201 Lower Knife Helder TAZE 1
51 3501200 Lower Knife TAZR 1
52 3101042 Lower Knife Holder Bushing TARETvYa 1
53 3501019 Upper Knife Driving Lever EARLIN— 1
54 3101022 Upper Knife Shaft Bushing EXZETvya 1
55 3200086 Collar(8 x 13 X 6mm) HnI— 3
56 160000 Screw{M3-0.5 x 3) Ry 6
57 0094577 Upper Knife Spring EAZIRR 1
58 003657 Screw(M4-0.7 X 3) ERY 1
59 110055 Screw{M4-0.7 x 14) Exy 1
60 3101609 Upper Knife Driving Lever Pin EXZLIK—E 1

VG2735-31-8F-R



3

VG2735(PR)-31-8F-R(3)
1

\::: . 1 -
PN t AR
RO ! | \\!"
p S L S
e P PSS P, -7
b &
R
- !
L |
- I

I

24

VG2735-31-8F-R



VG2735(PR)-31-8F-R EXCLUSIVE PARTS(3)
e S ———

Ref.No

Parts No.

Y7EFLEARREB) 3

Description I Amt. Req
1 3501144 Lower Roller, Complete Set TO—3(#8) 1
2 110013 Screw(M4-0.7 x 8) =37 ]
3 3501103 Lower Roller Shatft TR—Z# 1
4 3501104 Lower Roller TE—= 1
5 3501105 Lower Roller Guide TO—ZAH R 1
6 160004 Screw(MB-1 x 4.8) xR 3
7 3501145 Lower Roller Holder TO—ZEftR 1
8 100001 Nut > b 1
] 110035 Screw{M4-0.7 x 10) =7 2
10 000665 Washer Twisy 2
11
12
13 3501204 Slide Cover B R 1
14 3501101 Lower Roller Bracket TO—>%& 1
15
16 180001 Screw(M4-0.7 x 4) IExs) 4
17 3501058 Elastic Tape Guide Shaft TALF RERfTES 1
18 3501146 Elastic Tape Guide TLATER 1
19 3501054 Fabric Presser Shaft Bracket RIS~ 1
20 160007 Screw{MB-1 x 6) =8 1
21 3101071 Collar( x 12 x 6mm) ho— 1
22 3101070 Fabric Presser Spring HEIT/* 1
23 3501141 Fabric Presser Guide Bar HA R 1
24 3101066 Fabric Presser Shaft iR T 1
25 3501142 Fabric Presser HHT 1
26 000535 Washer wAYEIEY 2
27 110100 Screw{M3-05 x 6) =87 2
28 3501057 Guide Bar Stopper HARER v 1
29 006202 Screw{M4-0.7 x 6) xR 1
30 3101065 Bracket Holder TSy bET 1
31 000206 Loeck Nut(M5-0.8) OwvoFw bk 1
32 3501060 Front Cover(Upper) BIRFH/—(L) 1
33 110013 Screw{M4-0.7 x 8) Il 3
34 35010861 Front Cover{lLower) BEFHN—(T) 1
35 35010866 Rubber Cushion Bt 4 1
36 3501075 Suction Pipe Holder RAERT 1
37 120001 Screw(M4-0.7 x 14) Ry 2
33 000538 Washer Twiy 3
39 3501072 Suction Pipe Holder Fixing Plate BoABZ T IE AR 1
40 2100014 Anti-shock Rubber TRE T L 1

VG2735-31-8F-R



4
VGZ2735(PR)-31-8F-R(4)

VG2735-31-8F-R

VG2735PR-31-8F-R

V¥G2735-31-8F-R




VG2735(PR)-31-8F-R EXCLUSIVE PARTS(4)
e R .

Y7 EFIERHBS4)

4

RefNo Parts No. Description m % Amt. Req
1 3501120 Supplementary Roller, C. Set #HEhO—S R 1
2 3501121 Supplementary Roller Support #BhO— SEUHE 1
3 000425 Washer AEIE 2
4 009954 Screw(MB-1 x 8) =37 2
5 3501122 Supplementary Roller e —-> 2
6 0065436 Supplementary Roller Stay(A) #HEIO—SX T (A) 2
7 0065437 Supplementary Roller Stay(B) WEBIO—>%XT(B) 2
8 110030 Screw(M3-05 x 26) IR 8
g 3500698 Supplementary Roller, C. Set #EO—>(#0) 1

10 3501253 Supplementary Roller Support RO — ZEfHR 1
11 000538 Washer Ty i 2
12 110009 Scraw(M4-0.7 x 8) Ry 2
13 3501080 Eye Guard FAH—R 1
14 3501053 Stitch Plate Holder Fai = 1
15 110041 Screw{M4-0.7 X B) =3 3
16 3501052 Stitch Plate Holder Spacer FHHREA~N—Y 1
17 000651 Knock Pin{¢ 4 x 10mm)} VARl 1
18 3501051 Side Cover{Lower) EREAHN—(T) i
19 110048 Screw{M4-0.7 x 10) = 3
20 0092305 Magnet X7EY bk 1
21 3501049 Oil Defender Dapiitia 1
22 006233 Screw(M3-05 x 5) Exy 2
23 0068014 Side Cover Hinge BEF AN~ Y 1
24 110003 Screw(M3.5-0.6 X 6) b 3
25 3501050 Side Cover{Upper) W+ H/— (k) 1
26 130007 Screw(M4-0.7 X 10) kY 2
27 100001 Nut Fwk 2
28 3501068 Suction Pipe MR 1
29 120008 Screw(M4-0.7 x 8) =37 2
30 001123 Washer Ty 2
31 0012480 Dust Hose(1500mmy) HER—X 1
32 0013648 Hose Band =N R 2
33 006921 Wood Screw(¢ 4.8 x 25) Ax 4
34 1096030 Air Tube{6 x 4mm)(Black) IF7Fa1—7(8) -
35 1098012 Hand Valve N RRILT 1
36 350006 Wood Screw(¢ 3.5 x 32) Ry 2
37 3501062 Cover Fixing Holder HANR—EEE 1
38 120013 Screw{M8B-1 x 15) b =7 1
a9 3501064 Cover Fixing Shaft HNR—EEH 1
40 160007 Screw(MG-1 x 6) x 1
41 3501063 Cover Fixing Plate AN —EEIR 1
42 330011 Seal Plug e 1
43 000010 Conical Spring Washer MK+ Ty v 1
44 006004 Screw(11/64-40 x 9.7) LR 1
45 3501122 Supplementary Rolier fEn—= 1
46 0065436 Supplementary Roller Stay(A) #HPO—ZFXT(A) 1
47 0065437 Supplementary Roller Stay(B) #HEIO—>X I (B) 1
48 110030 Screw(M3-0.5 x 2.6) Exy 4

VG2735-31-8F-R



5

VYG2735(PR)-31-8F-R(5)

1

VG2735-31-8F-R



VG2735(PR)-31-8F-R EXCLUSIVE PARTS(5)}

YTEFILERARR5) D

I

RefNo Parts No. Description m % Amt. Reg
1 350171125 Rear Roller, Complete Set #O—> ) 1
2 3501126 Tension Roller, C. Set(1) TriarxO-—>#1) 1
3 3501127 Tension Roller TviarvA-—-7 1
4 3100770 Tension Roller Ball Bearing M=IRFUS 2
5 009220 Screw{11/64-40 x 8) Ex i
6 0063469 Lower Roller Shaft TO—>% 1
7 000016 Nut Fwhk 3
8 0064173 Tension Roller Slider AZA45 1
9 006475 Screw({M8-1.25 x 16) Ex 1
10 009980 Guide Screw(M6-1 % 10) HA RRY 1
11 3501128 Tension Roller Holder RIS 1
12 009955 Screw{M8-1.25 x 5) = 2
13 000666 Washer Twiy 4
14 0031014 Slider Stop AZAF Ay 1
15 0031015 Slider Stop Handle ASAFIA N TN EL 1
16 009853 Screw(11/64-40 X 6.,5) Exy 1

VG2735-31-8F-R



6

VG2735(PR)-31-8F-R(6)

VG2735 (PR) -156M-31

1.

EXTRA PARTS

VG2735-31-8F-R



VG2735(PR)-31-8F-R EXCLUSIVE PARTS(6)

YTEFLERBLE) O
.
RefNo Parts No. Description m B Amt Req

1 3507205 Presser Foot, C. Set(56) I (4H) 1
2 110004 Screw(M3.5-06 X 8) IR 1
3 0091725 Presser Foot Spring HI/R 1
4 005133 Screw(1/8-44 X 45) xR 1
5 3107008 Presser Foot{Small) Spring BRI 1
6 006010 Screw(1/8-44 x 45) xR 1
7 3507209 Elastic Tape Guide TLhHAR 1
8 004236 Screw(3/32-56 x 4.2) Exy 1
9 000327 Lock Nut OwsFrwy bk 1
10 003302 Adjusting Screw(1/8-44 x 11) HEr 1
11 3507208 Elastic Tape Guide(large) TLHA RER) 1
12 120057 Screw{M3-05 x 25) Exy 1
13 3508214 Stitch Plate(56M) &R 1
14 3509068 Main Feed Dog Bl 1
15 3100024 Differential Feed Dog A=Y 1
16 3508202 Needle Guard(Rear) #HEr (i%) 1
17
18 .
19 3501132 Supplementary Block BMw7/Ov s 1
20 130002 Screw(M3-05 x 6) xS 1
21 3501131 Frame Cover Gasket Ry RAR=ICy R 1
22 3501130 Frame Cover Aoy RAIRN— 1
23 110011 Screw(M5-0.8 x 10} = 3

VG2735-31-8F-R



7
VG2735(PR)-31-8F-R(7)

20 EXTRA PARTS

34 EXTRA PARTS @

VG2735-31-8F-R



VG2735(PR)-31-8F-R EXCLUSIVE PARTS(7)
= .

HTEFILERESRT) [

RefNo Parts No. Description m A Amt. Req
1 3101087 Elastic Tape Front Roller, C. Set BIR—> () 1
2 0064241 Elastic Tape Front Roller gin—3 1
3 0064243 Front Roller Guide EO0—23LH1 R 1
4 003638 Screw({11/64-40 x 4) jl== &0 1
5 009220 Screw(11/64-40 x 8) =57 2
6 0032719 Collar{10 x 16 X 6mm)} HhZ— 1
7 001459 Screw(9/64-40 X 3) xy 1
8 3101086 Elastic Tape Front Roller Shaft B —>8h 1
9 0011166 Front Roller Block a—>70v o 1

10 002973 Screw(M5-0.8 X 10) Exy 4
11 0064245 Front Roller Block Shaft BIO—> 70y 7 EfdeE 1
12 3120243 Elastic Tape Front Roller Connector B0 —S#F 1
13 000429 Washer Tyiiy 1
14 009891 Screw(M8-1.25 x 20) ExE 1
15 160007 Screw(M6-1 x 6) il =87 3
16 3120245 Elastic Tape Front Roller Holding Shaftgid— 3z T 1
17 0067025 Bracket TS5w 2
18 009877 Knob Bolt{iM10-1.5 x 20) S 7wk 2
19 009947 Wood Screw(¢ 5.1 X 25) . = 4
20 0084252 Elastic Tape Lower Roller, C. Set(2) TO—Z{#2) 1
21 0063471 Tension Roller, C. Set(1) F»avO—Z#1) 1
22 0063470 Lower Rolier TO—7 1
23 0063460 Lower Roller Bushing TAO—-Z7w¥a 2
24 0063469 Lower Roller Shaft TE—>8 1
25 000016 Nut Fw b 1
26 0064173 Tension Roller Slider A1 1
27 006475 Screw(M8-1.25 %X 16) Lxry 1
28 0031014 Tension Roller Slider Stop ATAFTA b 1
29 0031015 Tension Roller Slider Stop Handle AR 1
30 009853 Screw(11/64-40 X 6.5) Exy 1
N 0065258 Lower Roller Support TOo—>4& 1
32 000428 Washer Fwip 2
33 Q08920 Wood Screw(¢ 58 x 32) y = S 2
34 3100768 Tension Roller, C. Set(1) SxaxO—#11) 1
35 3100769 Tension Roller T»iarvOd—7 1
36 3100770 Tension Roller Ball Bearing R=ILRFPUVY 2

VG2735-31-8F-R









yjamato

PVYRZ2 VEERTNE
VAMATO SEWING MACHINE MFG. 60,110

P/N 9730161 (P/I/E)
No.2 Edited in 2006.6
(VG2735-31-8F-R) Printed in Japan 2006.6.1H()



	î!
	CONTENTS
	[P1]   1. nØ¹Õ
	[P1]   1.1 ÆüÖë«ÃÈó
	[P1]   1.2 íüénÖ−ØQ¹

	[P2]   2. +˜¦
	[P3]   3. cWD�D¹
	[P3]   3.1 ønˆW¹
	[P4]   3.2 M‰�«Ðün‰›
	[P4]   3.3 8¼¡n¿À

	[P5]   4. ß·ón¿t
	[P5]   4.1 Ýø¿P
	[P5]   4.2 ëüÑø¿P
	[P6]   4.3 ÝnØUn¿À
	[P6]   4.4 ÝhëüÑnM„Mn
	[P7]   4.5 ÝhÝ×±(„)n¿À
	[P9]   4.6 ÝhÝ×±(M)n¿À
	[P10] 4.7 íüén¿À
	[P11] 4.8 �¼¨n¿À

	[P12] 5. á¹Ånn¿t
	[P12] 5.1 á¹E(���Mn)n¿À
	[P12] 5.2 �á¹nÖ−�W�Ö−ØQ
	[P13] 5.3 
á¹nÖ−�W�Ö−ØQ
	[P13] 5.4 �á¹n%N¹
	[P14] 5.5 
á¹n¹Èíü¯n¿À
	[P15] 5.6 �á¹ðÖé±ÃÈnÖ−�W
	[P16] 5.7 �á¹ðÖé±ÃÈnÖ−ØQ

	[P17] 6. ÕØ
	[P18] 1. Installation
	[P18] 1.1 Table cutting diagram
	[P18] 1.2 Roller

	[P19] 2. Sewing speed
	[P20] 3. Preper operation
	[P20] 3.1 Threading
	[P21] 3.2 Opening and closing of front cover
	[P21] 3.3 Adjustment of suction pipe

	[P22] 4. Adjustment of sewing machine
	[P22] 4.1 Needle thread tension
	[P22] 4.2 Looper thread take-up
	[P23] 4.3 Height of needle
	[P23] 4.4 Front-and-rear position of needle and looper
	[P24] 4.5 Needle and needle guard(rear)
	[P26] 4.6 Needle and needle guard(front)
	[P27] 4.7 Adjustment of rollers
	[P28] 4.8 Adjustment of fabric presser

	[P30] 5. Adjustment of trimming mechanism
	[P30] 5.1 Trimming eidth(Cutting position of  fabric)
	[P30] 5.2 Removing and installing the lower knife
	[P31] 5.3 Removing and installing the upper knife
	[P31] 5.4 Sharpening of lower knife
	[P32] 5.5 Upper knife stroke
	[P33] 5.6 How to remove the lower knife holder bracket
	[P34] 5.7 How to install the lower knife holder bracket

	[P35] 6. Specifications
	ILLUSTRATED SPARE PARTS LIST

